FORM-1

FOR

PROPOSED PESTICIDE INTERMEDIATES AND
SPECIALTY CHEMICALS IN EXISTING UNIT

OF

M/s. ACETO CHEM PVT. LTD. (UNIT-II)
PLOT NO. 274/3/1, GIDC ESTATE, PANDESARA,
DIST: SURAT -394 221, GUJARAT

Prepared By:

NABL Accredited Testing Laboratory
1SO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.
403, Centre Point, Nr. Kadiwala School, Ring
Road, Surat - 395002




APPENDIX |

(See paragraph - 6)

FORM 1
(1) Basic Information
Sr. Item Details
No.
1. Name of the project/s Aceto Chem Pvt. Ltd. (Unit-Il)
2. S. No. in the schedule 5(b) & 5(f)
3. Proposed capacity/area/length/tonnage to be| For detail Please refer Annexure — |
handled/command area/lease area/number of
wells to be drilled
[...]
PNA 666 4329 | Reaction Mass
Chlorine 685 352 | HCL to Scrubber
MCB 3330 Chlorination
Total 4681 4681 | Total
INPUT KG KG OUTPUT
Reaction Mass 4329 5944 | Reaction Mass
NSA 1200 Diazotization
NSA [RECOVER] 415
Total 5944 5944 | Total
INPUT KG KG OUTPUT
Reaction Mass 5944 Laver Saperation 3444 | MCB **
yersap 2500 | 2,6-DCPNA DIAZO
Total 5944 5944 | Total
INPUT KG KG OUTPUT
2,6-DCPNA DIAZO 2500 Di 751 | 3,5-DCNB
HCHO 495 Decon:azo‘;iﬁon 2135 | Spent Acid
P 109 | N2
Total 2995 2995 | Total
3,5-DCNB 751 ¥ 4261 | Reaction Mass
Sulphur 405
Caustic Lye 48% 1055 .
Water 2050 Reduction
Total 4261 ) 4261 | Total
v
Reaction Mass 4261 575 | Organic layer
Wash Water 600 3681 | Thio layer for sale
625 Washing Layer for
Layer Separation MEE
Total 4861 4861 | Total
Reaction Mass 575 ) 477 | 3,5 DCA
98 | Residue TO TSDF Site
Distillation
Total 575 575 | Total

MCB RECOVERY **

49



INPUT KG KG OUTPUT

MCB 3444 . 3429 MCB
NSA 400 Washing 415 NSA [recover]

Total 3844 3844 | Total
INPUT KG KG OUTPUT

MCB 3429 3243 MCB
Distillation 118 MCB vent Loss

68 Residue
Total 3429 3429 | Total

50



Mass Balance

9. 3,5-Dichloroaniline

Sr. No. Input Kg Output Kg
1 PNA 666 3,5-Dichloroaniline 477
2 Chlorine 685 Gaseous Emission (HCI) 352
3 MCB 3330 MCB 3243
4 NSA 2015 Loss 118
5 HCHO 495 Spent Acid (H2S0O4) 2135
6 Sulphur 405 N2 109
7 Caustic Lye 1055 Thio Layer 3661
8 Water 2650 Residue 166

NSA 415
Effluent to ETP 625
TOTAL 11301 Total 11301

51




PRODUCT [10]
Bis-(2-Chloroethyl)-amine Hydrochloride

Process Description

Diethanolamine is charged into the reactor having desired quantity of Ethylene dichloride as a
solvent. Then charge Thionyl chloride into it. Reaction is exothermic. After completion of reaction,
reaction mass is cool down to room temperature and then filtered. Mother liquor consisting
Ethylene dichloride is recycle where as sulfur dioxide and hydrochloric acid gas fumes are scrubbed

in appropriate scrubbers.

Reaction Mechanism

H
HO._~, ~_0OH + 2SOCl, Ethylene AN «+HCI + 2SO + HCl
- N - y 2
H Dichlorid
(9 )
Diethanol Thionyl Bis-(2-Chloroethyl)- Sulfur Dioxide Hydrochlori
amine Chloride amine c

acid

52



Flowchart

INPUT KG PROCESS KG OUTPUT
DEA 590.00 2000.00 | Reaction Mass
Thionyl Chloride 1340.00 204.00 | HCl to Scrubber
Ethylene Dichloride 950.00 , 716.00 | SO2 to Scrubber
[Recovered] Condensation
Ethylene Dichloride [Fresh] 50.00 10.00 | Evaporation Loss to Scrubber
Total 2930.00 2930.00 | Total
Reaction Mass 2000.00 1000.00 | Bis-(2-Chloroethyl)-Amine HCI
950.00 | EDC [Recovered]
. . 50.00 | Loss
Filtration
Total 2000.00 2000.00 | Total
Mass Balance
10. Bis-(2-Chloroethyl)-amine Hydrochloride
Sr. No. Input Kg Output Kg
1 DEA 590 B|5-(2-Ch|0|joethyl)-amlne 1000
Hydrochloride
2 Thionyl Chloride 1340 HCI 204
3 Ethylene Dichloride (Recovered) 950 S02 716
4 Ethylene Dichloride (Fresh) 50 Eva Loss 60
EDC 950
TOTAL 2930 Total 2930

53




ANNEXURE-IV

WATER CONSUMPTION AND WASTEWATER GENERATION

Existing
Sr. No. Water Consumption Waste Water Generation
Description
KL/Day KL/Day
1 Cooling 20.0 15
2 Washing 0.5 0.5
Total Industrial 20.5 2.0
3 .
Domestic 5.0 5.0
25.5 (Fresh: 11.5 KL/Day
Total 7.
Grand Tota + Recycle: 14 KL/Day)* 0

Note :-* 14 KL/day of Condensate water is generated only from the manufacturing of Nytrosyl
Sulphuric Acid (from spent sodium thio sulfate solution and Spent H,SO, (used as raw materials)),
otherwise only fresh water is used in to Cooling Tower.

Source of Water: SMC

Total after Proposed Expansion:

3r- No. Water Consumption Waste Water Generation
Description
KL/Day KL/Day

1 Process 13.0 2.0
2 Cooling 30.0 2.0
3 Washing 2.0 2.0
4 Scrubber 10.0 8.0
Total Industrial 55.0 14.0
> Domestic 10.0 10.0
Grand Total 65.0 24.0

Note :- * For the first time 65 KL/Day of fresh water shall be use, than after 14 KL/Day
condensate water, 14 KL/Day treated effluent and 37 KL/Day of fresh water shall
be used.
** The Condensate water is generated only from the manufacturing of Nytrosyl
Sulphuric Acid (from spent sodium thio sulfate solution and Spent H,S0,)

Source of Water: SMC

54



Water Balance Diagram (Existing):
Raw Water (11.5 KL/Day)

6 KL/Day

0.5 KL/Day 5 KL/Day l
( Condzz:izswater 14 Ki/Day " S ;
&i--¥ Cooling 20 KL/Day Washing 0.5 KL/Day Domestic 5 KL/Day
[
i .
: i 1.5 KL/Day
14 KL/Day ! ' y ¥0.5 KL/Day
v 1
. ¢ Domestic Utilities
Storage Tank | __ _’: ETP 2 KL/Day
15 KL
v

Use for gardening purpose. About 500
Sq. meter area is provided for gardening
purpose with in Factory premises.

To Septic Tank / Soak
Pit 5 KL/Day

Note :-* The Condensate water is generated only from the manufacturing of Nytrosyl Sulphuric Acid from spent sodium thio sulfate solution
and Spent H,S0, (used as raw materials), otherwise only fresh water is used in to Cooling Tower.

Source of Water: SMC



WATER BALANCE DIAGRAM — PROPOSED TOTAL

Raw Water -65 KL/Day

l

14 KL/Day \ 4 A 4
K~ TTTTTTTTTmTTmmmmmsmmmmmmsmeees > Industrial — 55 KL/Day
j .
H (14 KLD recycle condensate water + 14 KLD Bemest
1
E Condensate water from Process (only treated effluent + 27 KLD Fresh Water)
| 10 KL/Day
H from manufacturing of Nytrosyl
1
i Sulphuric Acid (from spent sodium Domestic
! hio sul uti J 10 KL/Day
E thio sulfate solution and Spent 13 KL/Day 30 KL/Day 2 KL/Day 10 KL/Day !
: sto4)) \ 4 v
|
| ' Process Cooling Washing Scrubber Domestic
1 1
1 1 el
! 14 KL/Dayé 2 KUb Utilities
: ay 2 KL/Da 8 KL/DGV
| Storage Tank \ 4 /Day v 2 KL/Day v
‘- 14 KL/Day !
v To Septic Tank /
ETP Soak Pit System
14 KL/Day 10 KL/Day
Reuse for utilities 14 KL/Day ¢

A

Note :- * For the first time 65 KL/Day of fresh water shall be use, than after 14 KL/Day condensate water, 14 KL/Day treated effluent and 37 KL/Day of fresh

water shall be used.

** The Condensate water is generated only from the manufacturing of Nytrosyl Sulphuric Acid (from spent sodium thio sulfate solution and Spent

H,S0,)

57



ANNEXURE-V:

EXISTING ETP DETAILS & DIAGRAM

DETAILS OF EFFLUENT TREATMENT PLAN - EXISTING

We have installed Effluent Treatment Plant having primary and tertiary treatment facilities for the
treatment of effluent generated from the cooling tower blow down and floor washing.

Mostly the effluent is neutral in nature, however pH correction is done if required in primary
treatment Plant.

Raw industrial effluent from the industrial unit is collected in collection-cum-equalization tank.
Lime and Acid solution tank is provided for the neutralization (if required) of industrial effluent.
Than the neutralized effluent is sent to nutch filter to remove the SS load in the form of ETP
sludge, Filtrate effluent is collected in to primary treated effluent collection tank and the treated
effluent is used for gardening purpose within factory premises after passing through Dual Media
Filter. About 500 Sq. Meter area is provided for gardening purpose.

The dewatered sludge from Nutch Filter is collected and packed in HDPE / Plastic bags and stored

in a proper solid / hazardous waste storage area.

The specification of ETP is as under ...

ETP Flow Rate: 2 KL/Day — from cooling tower blow down and floor washing

No. | Treatment Unit Qty. | Brief Specification
1. Chemical Dosing Tank 2 Capacity: 100 Liters
MOC: HDPE
2. Collection / Equalization Tank (for cooling | 1 Capacity: 5,000 Liters
tower blow down and Floor washing
effluent water) MOC: HDPE chemical grade
3. Primary Settling Tank 1 Capacity: 5,000 Liters

MOC: HDPE chemical grade

4 Nutch Filter 1 Capacity: 2 m2
MOC: HDPE With Cloth
4 Primary treated effluent storage tank 1 Capacity : 5000 Liters
MOD: HDPE
5. Recycling Plant 1

carbon filter and sand filter
Size:1.0m®x1m
Capacity: 2 m*/hr

MOC: HDPE

58

Type: Dual media consisting of activated




DETAILS OF EFFLUENT TREATMENT PLAN — PROPOSED TOTAL

We have installed Effluent Treatment Plant having primary and tertiary treatment facilities for the

treatment of effluent generated from the from process, cooling, washing and scrubber.

Raw industrial effluent from the industrial unit is collected in collection-cum-equalization tank.

Lime and Acid solution tank is provided for the neutralization of industrial effluent. Than the

neutralized effluent is sent to nutch filter to remove the SS load in the form of ETP sludge, Filtrate

effluent is collected in to primary treated effluent collection tank.

The primary treated effluent first pass through sand filter, carbon filter and resin filter and given

ozone treatment and than reuse for utilities.

The dewatered sludge from Nutch Filter is collected and packed in HDPE / Plastic bags and stored

in a proper solid / hazardous waste storage area.

The specification of ETP is as under ...

ETP Flow Rate: 14 KL/Day

No. | Treatment Unit Qty. | Brief Specification

1. Chemical Dosing Tank 2 Capacity: 100 Liters
MOC: HDPE

2. Collection / Equalization Tank 1 Capacity: 5,000 Liters

(for industrial effluent) Retention time : 8.57 Hr

MOC: HDPE chemical grade

3. Primary Settling Tank 1 Capacity: 5,000 Liters
Retention time : 8.57 Hr
MOC: HDPE chemical grade

4 Nutch Filter 1 Capacity: 2 m2
MOC: HDPE With Cloth

4 Primary treated effluent storage tank 1 Capacity : 5000 Liters
MOC: HDPE

5. Sand Filter 1 Size:1.0m®x1m

Capacity: 2 m*/hr
MOC: HDPE

59




Carbon Filter

Size:1.0m®x1m
Capacity: 2 m*/hr
MOC: HDPE

Ozone Treatment

Capacity : 70 gm/hr

Treated Water Storage Tank

Capacity : 15 KL
MOC: HDPE

60




MODE OF DISPOSAL

INDUSTRIAL:

EXISTING :-

16 KL/Day

Out of total 16 KL/Day of effluent ...

1. About 14 KL/Day of Condensate water (is generated only from
the manufacturing of Nytrosyl Sulphuric Acid( from spent sodium
thio sulphate solution and Spent H2504 (as a raw material)) is

recycled back in to cooling tower.

2. And remaining 2 KL/Day waste water generated from cooling
tower blow down and floor washing is treated in ETP and the
treated effluent is used for gardening purpose. About 500 Sq.

Meter area is provided for gardening purpose.

PROPOSED TOTAL :-

28 KL/Day

Out of total 28 KL/Day of effluent ...

1. About 14 KL/Day of Condensate water is generated only from the
manufacturing of Nytrosyl Sulphuric Acid( from spent sodium thio
sulphate solution and Spent H2504 (as a raw material)) is

recycled back in to cooling tower.

2. And remaining 14 KL/Day waste water generated from process
(from manufacturing of 3, 5, DCA), cooling, washing & Scrubber
shall be treated in ETP and the treated effluent shall be reuse in

to utilities.

DOMESTIC:

EXISTING :-

5 KL/Day

PROPOSED TOTAL :-

10 KL/Day

The domestic waste water is discharged in to the septic tank / soak
pit system.

61




1. Laboratory Treatability Studies

Effluent shall be generated from the Process (from the manufacturing of 3,

Cooling, Washing & Scrubber

The stream wise characteristic of effluent is as under...

5 Di Chloro Aniline),

No. Parameter Process Cooling Washing Scrubber Composite
(3,5 DCA) Sample
Quantity, KL/Day 2 2 2 8 14
1. pH 4.9 7.9 7.1 8.8 7.87
2. Oil and Grease, mg/I 12 0.5 7.8 1.9 4.00
3. COD, mg/I 1350 160 450 980 840
4. BOD3, mg/! 240 45 90 190 162
5. Suspended Solids, mg/| 110 110 180 130 131
6. Phenolic Compound, mg/I BDL BDL BDL BDL BDL
7. TDS 1600 1200 1400 2200 1857

The above characteristics effluent shall be given Primary & Tertiary Treatment and will reuse in to

utilities after given ozonization treatment.

62




2. Primary Treatment

For study of primary treatment on effluent i. e. neutralization, flocculation and settlement effluent

sample was treated with Lime as neutralizing agent and FeSO, as flocculating agent. Various
parameters were studied such as lime dose, FeSO, dose, settling time, influent and effluent

suspended solids and COD. The summary of the result is tabulated herewith in below Table.

Initial COD: 840 mg/L

Table: Summary of Primary Treatment Study

Run 1 Run 2 Run3
Effluent Sample taken, ml 500 500 500
Lime Dose mg/L 100 150 175
FeSO, Dose mg/L 50 65 75
COD after neutralization with FeSO, mg/L 476.78 358.85 317.52
% reduction of COD 43.24 57.28 62.20

Observation:

1. Reduction of 62.20 % in COD load is found at primary treatment level with Lime dose of 175
mg/L and FeSO, dose of 75 mg/L.

After primary treatment, characteristic of effluent is as under:

Primary Treated

Parameter effluent
pH 7.15
Oil and Grease, mg/L 0.8
COD, mg/L 317
BODs, mg/L 89
Suspended Solids, mg/L 57
Phenolic Compound mg/L BDL
TDS, mg/L 1920

63



The primary treated effluent shall be given tertiary treatment by passing through sand filter, carbon
filter and resin filter. The characteristics of tertiary treated effluent shall be as under ....

Parameter Tertiary Treated
effluent

pH 7.10
Oil and Grease, mg/L BDL
COD, mg/L 302
BOD3, mg/L 75

Suspended Solids, mg/L 30

Phenolic Compound mg/L BDL
TDS, mg/L 1920

The above characteristics effluent shall be reused in to utilities after given ozonization treatment.
The characteristics of final treated effluent shall be as under ....

Parameter Tertiary Treated
effluent
pH 7.10
Oil and Grease, mg/L BDL
COD, mg/L 65
BOD;, mg/L 20
Suspended Solids, mg/L 22
Phenolic Compound mg/L BDL
TDS, mg/L 1922

64



ANNEXURE-VI

DETAILS OF HAZARDOUS WASTE STORAGE, TREATMENT AND DISPOSAL

CAT.

NO.

TYPE OF SOLID /
HAZARDOUS
WASTES

SOURCE OF
WASTE

QUANTITY GENERATED

Existing

Additional

Proposed Total

METHOD OF DISPOSAL

51

Used Oil

Plant and
Machinery

0.085 MT/Year
i.e.
100 Liters/Year

Nil

0.085 MT/Year
i.e.
100 Liters/Year

Collection / storage /
transportation / sent
to registered recycler

33.1

Discarded
containers /
barrels / liners/
Carboys/Bags

Raw
material
packaging

4.8 MT/Year
i.e.
600 Nos/Year

1.6 MT/Year
i.e.
200 Nos/Year

6.4 MT/Year
i.e.
800 Nos/Month

Collection / Storage /
Transportation /
Supplier / Sent To
Registered Recycler

35.3

ETP Sludge

From ETP

100 Kg/Year

500 Kg/Year

600 Kg/Year

Collection / Storage /
Transportation / Sent
To TSDF Site for
Secured Land Filling

29.5

Catalyst

From
Process

Nil

4.1 MT/Month

4.1 MT/Month

Collection / Storage /
Transportation /
Given Back to
Manufacturer for Re-
Generation

CATALYST SHALL BE GENERATED FROM THE MANUFACTURING OF 4 - METHOXY ACETOPHENONE, 4-METHYL
ACETOPHENONE & ALPHA NAPTHYLAMINE.

29.6

Spent Acid
(H,S0,)

286 MT/Month

Nil

286 MT/Month *

Reception / Storage /
Transportation / used
as a raw material for
the manufacturing of
Nytrosyl Sulphuric Acid
(from  Sodium Thio
Sulphate Solution and
Spent Acid (H,S0,))

From
manufacturi
ng of 3,5-
Dichloroanili
ne

Nil

224 MT/Month

224 MT/Month

Reuse For The
Manufacturing of
Nytrosyl Sulphuric Acid
(From Sodium Thio
Sulphate Solution And
Spent Acid (H,S0,))

Sodium Thio
Sulfate Solution

501 MT/Month

Nil

501 MT/Month*

Reception / usage /
storage /
transportation / use as
a raw material for the
manufacturing of
nytrosyl sulphuric acid
(from sodium thio
sulphate solution and
spent acid (H,S04,))

65




From
manufacturi
ng of 3,5-
Dichloroanili
ne

Nil

384 MT/Month

384 MT/Month

Reuse For The
Manufacturing of
Nytrosyl Sulphuric Acid
(From Sodium Thio

Sulphate Solution And
Spent Acid (H,S04.)) / 3,
5DCA

* Presently, Industry has applied under the rule 11 [i.e. utilization of the hazardous wastes as a supplementary
resource or for energy recovery, or dfter processing under rule 11 of the hazardous waste (management,
handling & transboundary) rules, 2008] for the reception (from actual generator) & usage of spent h,so, &
spent sodium thio sulphate solution as a raw material for the manufacturing of nytrosyl sulphuric acid from
sodium thio sulphate solution & spent h,so, on dated 9/3/2016. permission for the same is awaited.

Now as per proposed proposal, industry has proposed to manufacture about 50 MT/Day of 3, 5 Di Chloro
Aniline. From the manufacturing of this product Spent H,SO, and Spent Sodium Thio Sulphate Solution shall be
generate. If industry will manufacture 3, 5 Di Chloro Aniline within premises, in such case industry will receipt
the balance quantity (as per manufacturing of 3, 5, Di Chloro Aniline quantity). If industry will manufacture 50
MT/Day of 3, 5 Di Chloro Aniline, than industry will receipt about balance quantity i. e. 62 MT/Month of Spent